

Diagnostic Evaluation

Initial Assessment

- 12-lead ECG (within 10 minutes of presentation)
- Serial cardiac biomarkers (troponin preferred, CK-MB)
- Basic laboratory tests (CBC, electrolytes, renal function, lipid panel)
- Chest X-ray

Risk Stratification

- TIMI Risk Score
- GRACE Risk Score
- HEART Score
- History of CAD, diabetes, renal dysfunction
- Hemodynamic stability
- ECG changes
- Troponin elevation

Management

Immediate Interventions

- Oxygen therapy if hypoxemic (SpO₂ <90%)
- Aspirin 162-325 mg chewed
- Nitroglycerin for ongoing chest pain
- Morphine for pain unresponsive to nitrates
- Beta-blockers if no contraindications
- Anticoagulation (unfractionated heparin, LMWH, fondaparinux, or bivalirudin)

STEMI Management

- Immediate reperfusion therapy:
 - Primary PCI (preferred if available within 90 minutes)
 - Fibrinolytic therapy if PCI not available within 120 minutes
- Door-to-balloon time target: <90 minutes
- Door-to-needle time target: <30 minutes
- Dual antiplatelet therapy (DAPT)
- Anticoagulation

NSTEMI/UA Management

- Early invasive strategy for high-risk patients
- Ischemia-guided strategy for low-risk patients
- Dual antiplatelet therapy
- Anticoagulation
- Medical therapy optimization

Pharmacological Therapy

- Antiplatelet agents:
 - Aspirin
 - P2Y12 inhibitors (clopidogrel, ticagrelor, prasugrel)
- Anticoagulants:
 - Unfractionated heparin
 - Low molecular weight heparin
 - Fondaparinux
 - Bivalirudin
- Beta-blockers
- ACE inhibitors/ARBs
- Statins (high-intensity)
- Nitrates
- Aldosterone antagonists (for selected patients)

Secondary Prevention

- Dual antiplatelet therapy (duration based on type of ACS and stent)
- High-intensity statin therapy
- Beta-blockers
- ACE inhibitors/ARBs (especially with reduced EF or diabetes)
- Lifestyle modifications:
 - Smoking cessation
 - Cardiac rehabilitation
 - Heart-healthy diet
 - Regular physical activity
 - Weight management
- Risk factor control:
 - Blood pressure control (target <130/80 mmHg)
 - Lipid management (LDL-C target <70 mg/dL)
 - Diabetes management (HbA1c target generally <7%)

Complications

- Heart failure
- Cardiogenic shock
- Mechanical complications:
 - Ventricular septal rupture
 - Free wall rupture
 - Papillary muscle rupture with acute mitral regurgitation
- Arrhythmias:
 - Ventricular tachycardia/fibrillation
 - Atrial fibrillation
 - Heart blocks
- Pericarditis (post-MI)
- Ventricular aneurysm
- Venous thromboembolism

Prognosis

- Depends on multiple factors:
 - Time to reperfusion
 - Infarct size
 - Left ventricular function

- Presence of heart failure
- Age and comorbidities
- Adherence to guideline-directed medical therapy

Special Considerations

- Women may present atypically and have worse outcomes
- Elderly patients have higher mortality and complication rates
- Diabetic patients have more extensive CAD and worse outcomes
- Chronic kidney disease increases bleeding risk and mortality
- Prior CABG patients may require specialized management approaches

Coronary Artery Disease (CAD)

Definition and Pathophysiology

Coronary artery disease (CAD) is characterized by atherosclerotic plaque buildup in the coronary arteries, leading to narrowing of the vessel lumen and potential obstruction of blood flow to the myocardium. This process develops over decades and can result in various clinical manifestations ranging from stable angina to acute coronary syndromes.

Risk Factors

Non-modifiable Risk Factors

- Advanced age
- Male sex (though risk in women increases after menopause)
- Family history of premature CAD
- Genetic predisposition

Modifiable Risk Factors

- Hypertension
- Dyslipidemia (elevated LDL, low HDL, elevated triglycerides)
- Diabetes mellitus
- Tobacco use
- Obesity

- Sedentary lifestyle
- Poor diet high in saturated fats and refined carbohydrates
- Psychosocial factors (stress, depression)

Clinical Presentation

Stable Angina

- Predictable chest discomfort triggered by exertion or emotional stress
- Typically described as pressure, squeezing, or heaviness
- Usually subsides with rest or nitroglycerin
- May radiate to left arm, jaw, neck, or back
- Often associated with dyspnea, diaphoresis, or nausea

Unstable Angina

- New-onset angina
- Increasing frequency or severity of previously stable angina
- Occurs at rest or with minimal exertion
- Longer duration than stable angina
- Less responsive to nitroglycerin

Myocardial Infarction

- Severe, crushing chest pain/pressure lasting >20 minutes
- Often described as "elephant sitting on chest"
- Associated with diaphoresis, nausea, vomiting, dyspnea
- May present atypically, especially in women, elderly, and diabetics
- Can include isolated symptoms of dyspnea, fatigue, or epigastric discomfort

Atypical Presentations

- More common in women, elderly, and diabetic patients
- May include isolated dyspnea, fatigue, or epigastric discomfort
- Diabetic patients may have "silent ischemia" due to neuropathy

Diagnostic Evaluation

Initial Assessment

- Detailed history and physical examination
- 12-lead ECG
- Cardiac biomarkers (troponin, CK-MB)
- Basic laboratory tests (CBC, electrolytes, renal function, lipid panel)
- Chest X-ray

Non-invasive Testing

- Exercise stress testing
- Stress echocardiography
- Nuclear perfusion imaging (SPECT, PET)
- Coronary CT angiography
- Cardiac MRI

Invasive Testing

- Coronary angiography (gold standard)
- Fractional flow reserve (FFR) measurement
- Intravascular ultrasound (IVUS)
- Optical coherence tomography (OCT)

Management

Lifestyle Modifications

- Smoking cessation
- Regular physical activity (150 minutes/week moderate intensity)
- Heart-healthy diet (Mediterranean or DASH diet)
- Weight management
- Stress reduction

Pharmacological Therapy

- Antiplatelet agents (aspirin, P2Y₁₂ inhibitors)
- Statins for lipid management
- Beta-blockers
- ACE inhibitors/ARBs
- Nitrates for symptom relief
- Calcium channel blockers
- Ranolazine for refractory angina

Revascularization

- Percutaneous coronary intervention (PCI) with stenting
- Coronary artery bypass grafting (CABG)

Secondary Prevention

- Aggressive risk factor modification
- Cardiac rehabilitation
- Medication adherence
- Regular follow-up with healthcare providers

Prognosis

Prognosis depends on multiple factors including:

- Extent and severity of coronary disease
- Left ventricular function
- Presence of comorbidities
- Adherence to medical therapy
- Successful implementation of lifestyle modifications

Special Considerations

- Diabetes significantly increases CAD risk and worsens outcomes
- Chronic kidney disease patients have higher cardiovascular risk
- Women may present with atypical symptoms and have worse outcomes
- Elderly patients often have more diffuse disease and comorbidities

Heart Failure

Definition and Classification

Heart failure (HF) is a complex clinical syndrome resulting from structural or functional impairment of ventricular filling or ejection of blood, leading to insufficient cardiac output to meet the body's metabolic demands.

Classification by Ejection Fraction

- HF with reduced ejection fraction (HFrEF): LVEF $\leq 40\%$
- HF with mildly reduced ejection fraction (HFmrEF): LVEF 41-49%
- HF with preserved ejection fraction (HFpEF): LVEF $\geq 50\%$

NYHA Functional Classification

- Class I: No limitation of physical activity
- Class II: Slight limitation of physical activity; comfortable at rest
- Class III: Marked limitation of physical activity; comfortable at rest
- Class IV: Unable to carry out any physical activity without discomfort; symptoms at rest

ACC/AHA Stages of Heart Failure

- Stage A: High risk for HF but without structural heart disease or symptoms
- Stage B: Structural heart disease but without signs or symptoms of HF
- Stage C: Structural heart disease with prior or current symptoms of HF
- Stage D: Refractory HF requiring specialized interventions

Etiology

Common Causes of HFrEF

- Coronary artery disease and myocardial infarction
- Dilated cardiomyopathy
- Valvular heart disease
- Hypertension
- Alcohol and drug-induced cardiomyopathy
- Chemotherapy-induced cardiomyopathy
- Myocarditis
- Congenital heart disease

Common Causes of HFpEF

- Hypertension
- Aging
- Obesity
- Coronary artery disease
- Diabetes mellitus
- Chronic kidney disease
- Atrial fibrillation
- Restrictive cardiomyopathy
- Hypertrophic cardiomyopathy

Pathophysiology

- Decreased cardiac output
- Neurohormonal activation (renin-angiotensin-aldosterone system, sympathetic nervous system)
- Ventricular remodeling
- Increased filling pressures
- Pulmonary and systemic congestion
- End-organ hypoperfusion

Clinical Presentation

Symptoms

- Dyspnea (at rest, with exertion, paroxysmal nocturnal, orthopnea)
- Fatigue and weakness
- Exercise intolerance
- Peripheral edema
- Abdominal distention and bloating
- Anorexia and early satiety
- Cognitive impairment
- Sleep disturbances

Signs

- Elevated jugular venous pressure
- Pulmonary rales/crackles
- S3 gallop (more common in HFrEF)
- S4 gallop (more common in HFpEF)
- Peripheral edema
- Hepatomegaly and ascites
- Cheyne-Stokes respiration
- Cachexia (advanced disease)

Diagnostic Evaluation

Initial Assessment

- Comprehensive history and physical examination
- Laboratory tests:
 - BNP or NT-proBNP
 - Complete blood count
 - Comprehensive metabolic panel
 - Thyroid function tests
 - Iron studies
 - HbA1c
- 12-lead ECG
- Chest X-ray

Cardiac Imaging

- Echocardiography (first-line imaging test)
- Cardiac MRI
- Nuclear imaging
- Cardiac CT
- Coronary angiography (when ischemia is suspected)

Additional Testing

- Cardiopulmonary exercise testing
- Right heart catheterization
- Endomyocardial biopsy (selected cases)
- Genetic testing (familial cardiomyopathies)
- Sleep studies

Management

General Measures

- Sodium restriction (<2-3g/day)
- Fluid restriction (1.5-2L/day in symptomatic patients)
- Daily weight monitoring
- Regular physical activity
- Smoking cessation
- Limited alcohol intake

- Vaccination (influenza, pneumococcal)

Pharmacological Therapy for HFrEF

- First-line therapies (the "four pillars"):
 - ACE inhibitors/ARBs/ARNI
 - Beta-blockers
 - Mineralocorticoid receptor antagonists
 - SGLT2 inhibitors
- Additional therapies:
 - Diuretics for congestion
 - Ivabradine (for HR ≥ 70 bpm in sinus rhythm)
 - Digoxin
 - Hydralazine/isosorbide dinitrate (especially in African Americans)
 - Vericiguat

Pharmacological Therapy for HFpEF

- Diuretics for congestion
- SGLT2 inhibitors
- Treatment of comorbidities (hypertension, atrial fibrillation, diabetes)
- Mineralocorticoid receptor antagonists (selected patients)

Device Therapy

- Implantable cardioverter-defibrillator (ICD)
- Cardiac resynchronization therapy (CRT)
- Ventricular assist devices (VADs)
- Remote monitoring devices

Advanced Therapies for Refractory HF

- Heart transplantation
- Left ventricular assist devices (LVADs)
- Palliative care and hospice

Acute Heart Failure Management

- Oxygen therapy
- Diuretics (IV loop diuretics)
- Vasodilators (nitrates, nitroprusside)
- Inotropes (dobutamine, milrinone) for selected patients
- Mechanical circulatory support for cardiogenic shock
- Treatment of precipitating factors

Comorbidity Management

- Hypertension
- Coronary artery disease
- Atrial fibrillation
- Diabetes mellitus
- Chronic kidney disease
- Iron deficiency
- Sleep-disordered breathing
- Depression

Prognosis

- Depends on multiple factors:
 - NYHA functional class
 - Ejection fraction
 - BNP/NT-proBNP levels
 - Comorbidities
 - Age
 - Renal function
 - Response to therapy
 - Adherence to treatment

Follow-up Care

- Regular clinical assessment
- Medication optimization
- Patient education
- Cardiac rehabilitation
- Palliative care when appropriate

Laboratory Values Reference Guide

Complete Blood Count (CBC)

Test	Normal Range	Clinical Significance of Abnormal Values
WBC	4.5-11.0 × 10 ⁹ /L	Elevated: Infection, inflammation, leukemia
		Decreased: Bone marrow suppression, viral infections
RBC	Males: 4.5-5.9 × 10 ¹² /L	Elevated: Polycythemia, dehydration
	Females: 4.1-5.1 × 10 ¹² /L	Decreased: Anemia, hemorrhage
Hemoglobin	Males: 13.5-17.5 g/dL	Elevated: Polycythemia, dehydration
	Females: 12.0-15.5 g/dL	Decreased: Anemia, hemorrhage
Hematocrit	Males: 41-50%	Elevated: Polycythemia, dehydration
	Females: 36-48%	Decreased: Anemia, hemorrhage
Platelets	150-450 × 10 ⁹ /L	Elevated: Inflammation, malignancy
		Decreased: TTP, DIC, bone marrow suppression

Basic Metabolic Panel (BMP)

Test	Normal Range	Clinical Significance of Abnormal Values
Sodium	135-145 mEq/L	Elevated: Dehydration, diabetes insipidus
		Decreased: Heart failure, SIADH, diuretics
Potassium	3.5-5.0 mEq/L	Elevated: Renal failure, acidosis, cell lysis

Chloride	96-106 mEq/L	Decreased: Diuretics, vomiting, diarrhea
		Elevated: Dehydration, renal tubular acidosis
		Decreased: Vomiting, metabolic alkalosis
Bicarbonate	22-29 mEq/L	Elevated: Metabolic alkalosis, respiratory acidosis
		Decreased: Metabolic acidosis, respiratory alkalosis
BUN	7-20 mg/dL	Elevated: Renal failure, dehydration, high protein diet
		Decreased: Liver failure, malnutrition
Creatinine	Males: 0.7-1.3 mg/dL	Elevated: Renal failure, muscle breakdown
	Females: 0.6-1.1 mg/dL	Decreased: Decreased muscle mass
Glucose	Fasting: 70-99 mg/dL	Elevated: Diabetes, stress, medications
		Decreased: Insulinoma, medications, liver disease

Cardiac Markers

Test	Normal Range	Clinical Significance of Abnormal Values
Troponin I	<0.04 ng/mL	Elevated: Myocardial infarction, myocarditis, cardiac trauma
Troponin T	<0.01 ng/mL	Elevated: Myocardial infarction, myocarditis, cardiac trauma
CK-MB	<3.0-5.0 ng/mL	Elevated: Myocardial infarction, myocarditis, cardiac surgery

BNP	<100 pg/mL	Elevated: Heart failure, pulmonary hypertension, renal failure
-----	------------	--

NT-proBNP	<125 pg/mL (age <75)	Elevated: Heart failure, pulmonary hypertension, renal failure
	<450 pg/mL (age >75)	

Lipid Panel

Test	Optimal Range	Clinical Significance of Abnormal Values
Total Cholesterol	<200 mg/dL	Elevated: Increased cardiovascular risk
LDL	<100 mg/dL	Elevated: Increased cardiovascular risk
HDL	>40 mg/dL (men)	Decreased: Increased cardiovascular risk
	>50 mg/dL (women)	
Triglycerides	<150 mg/dL	Elevated: Increased cardiovascular risk, metabolic syndrome

Common Medication

Interactions Reference

Antihypertensive Medications

ACE Inhibitors (e.g., Lisinopril, Enalapril)

- NSAIDs: May reduce antihypertensive effect and increase risk of renal impairment
- Potassium supplements/sparing diuretics: Increased risk of hyperkalemia
- Lithium: May increase lithium levels and toxicity
- Antacids: May reduce absorption of ACE inhibitors

Beta Blockers (e.g., Metoprolol, Atenolol)

- Calcium channel blockers: Additive effects on heart rate and conduction
- Antidiabetic agents: May mask symptoms of hypoglycemia
- NSAIDs: May reduce antihypertensive effect
- Antiarrhythmics: Additive effects on cardiac conduction

Calcium Channel Blockers (e.g., Amlodipine, Diltiazem)

- Statins: Increased risk of myopathy with certain combinations
- Grapefruit juice: May increase drug levels and side effects
- Beta blockers: Additive effects on heart rate and conduction
- Antiepileptics: May reduce effectiveness of calcium channel blockers

Diabetes Medications

Metformin

- Contrast media: Increased risk of lactic acidosis; hold metformin before and after procedure
- Alcohol: Increased risk of lactic acidosis
- Cimetidine: May increase metformin levels
- ACE inhibitors/ARBs: Monitor renal function when used together

Sulfonylureas (e.g., Glipizide, Glyburide)

- Antibiotics (fluoroquinolones, sulfonamides): May increase hypoglycemic effect
- Warfarin: May enhance anticoagulant effect
- Beta blockers: May mask symptoms of hypoglycemia
- Alcohol: Enhanced hypoglycemic effect

Lipid-Lowering Medications

Statins (e.g., Atorvastatin, Simvastatin)

- Fibrates: Increased risk of myopathy and rhabdomyolysis
- Macrolide antibiotics: May increase statin levels and toxicity
- Antifungals (azoles): May increase statin levels and toxicity
- Grapefruit juice: May increase levels of certain statins (simvastatin, lovastatin, atorvastatin)

Fibrates (e.g., Fenofibrate, Gemfibrozil)

- Statins: Increased risk of myopathy and rhabdomyolysis
- Warfarin: May enhance anticoagulant effect
- Bile acid sequestrants: Reduced absorption of fibrates

Anticoagulants and Antiplatelets

Warfarin

- NSAIDs: Increased bleeding risk
- Antibiotics: May enhance or reduce anticoagulant effect
- Antifungals: May enhance anticoagulant effect
- Herbal supplements (St. John's Wort, ginkgo): May affect anticoagulant effect

Aspirin

- NSAIDs: Increased bleeding risk, may antagonize cardioprotective effects
- Corticosteroids: Increased risk of GI bleeding
- ACE inhibitors: May reduce antihypertensive effect
- Methotrexate: May increase methotrexate toxicity

Vital Signs Reference Guide

Normal Ranges for Adult Vital Signs

Vital Sign	Normal Range	Clinical Significance
Heart Rate	60-100 beats per minute	<60: Bradycardia
		>100: Tachycardia
Blood Pressure	Systolic: 90-120 mmHg Diastolic: 60-80 mmHg	<90/60: Hypotension
		>120/80: Pre-hypertension
		>130/80: Hypertension
Respiratory Rate	12-20 breaths per minute	<12: Bradypnea
		>20: Tachypnea
Oxygen Saturation	95-100%	<95%: Hypoxemia
		<90%: Severe hypoxemia
Temperature	36.5-37.5°C (97.7-99.5°F)	<36.5°C: Hypothermia
		>37.5°C: Fever

Age-Specific Variations

Elderly Patients (>65 years)

- Blood pressure may naturally increase with age
- Resting heart rate may be lower in physically active elderly
- Temperature may run lower than younger adults
- Respiratory rate typically unchanged but respiratory reserve decreases

Factors Affecting Vital Signs

- Medications (beta-blockers, antihypertensives, etc.)
- Activity level and recent exertion
- Emotional state (anxiety, pain, etc.)
- Time of day (circadian variations)
- Hydration status
- Underlying medical conditions

Clinical Pearls

- Always interpret vital signs in context of the patient's baseline and clinical presentation
- Trends are often more important than single readings
- Vital sign abnormalities should trigger appropriate clinical investigation

Treatment of HFrEF (Stage C) (continued)

1. First-Line Therapies ("The Four Pillars") (continued)
 - Mineralocorticoid receptor antagonists (spironolactone, eplerenone) (Class 1)
 - SGLT2 inhibitors (dapagliflozin, empagliflozin) (Class 1)
2. Additional Pharmacological Therapies
 - Diuretics for fluid overload (Class 1)
 - Ivabradine for patients in sinus rhythm with HR ≥ 70 bpm on maximally tolerated beta-blocker (Class 2a)
 - Digoxin for symptom improvement (Class 2b)
 - Hydralazine and isosorbide dinitrate for self-identified African Americans (Class 1)
 - Vericiguat for patients with recent worsening HF (Class 2b)
 - Omega-3 polyunsaturated fatty acids for patients with mild-moderate HF (Class 2b)
3. Device Therapy
 - ICD for primary prevention in patients with LVEF $\leq 35\%$ despite GDMT (Class 1)
 - CRT for patients with LVEF $\leq 35\%$, sinus rhythm, LBBB, QRS ≥ 150 ms (Class 1)
 - CRT for patients with LVEF $\leq 35\%$, sinus rhythm, non-LBBB, QRS ≥ 150 ms (Class 2a)
 - CRT for patients with LVEF $\leq 35\%$, sinus rhythm, LBBB, QRS 130-149 ms (Class 2a)

Treatment of HFmrEF (Stage C)

1. Recommended Therapies
 - ARNI, ACE inhibitor, or ARB (Class 2a)
 - Beta-blockers (Class 2a)
 - Mineralocorticoid receptor antagonists (Class 2b)
 - SGLT2 inhibitors (Class 2a)
 - Diuretics for fluid overload (Class 1)

Treatment of HFpEF (Stage C)

1. Recommended Therapies
 - SGLT2 inhibitors (Class 2a)
 - Mineralocorticoid receptor antagonists (Class 2b)
 - ARBs (Class 2b)
 - Management of hypertension (Class 1)
 - Management of atrial fibrillation (Class 1)
 - Diuretics for fluid overload (Class 1)

Advanced HF (Stage D)

1. Specialized Interventions
 - Referral to advanced HF team (Class 1)
 - Intravenous inotropic support (Class 2b)
 - Mechanical circulatory support (LVAD) (Class 2a)
 - Heart transplantation (Class 1)
 - Palliative care consultation (Class 1)

Acute Heart Failure Management

1. Initial Management
 - Identification and treatment of precipitating factors (Class 1)
 - Intravenous diuretics for congestion (Class 1)
 - Vasodilators for hypertensive AHF (Class 2a)
 - Inotropes for cardiogenic shock (Class 2a)
 - Mechanical circulatory support for refractory shock (Class 2a)
2. Transitions of Care
 - Early follow-up visit within 7-14 days of discharge (Class 1)
 - Multidisciplinary HF disease management programs (Class 1)
 - Optimization of GDMT before discharge (Class 1)

Comorbidity Management

1. Key Comorbidities
 - Atrial fibrillation: anticoagulation, rate control, rhythm control (Class 1)
 - Coronary artery disease: guideline-directed medical therapy (Class 1)
 - Hypertension: target BP <130/80 mmHg (Class 1)
 - Diabetes: SGLT2 inhibitors preferred (Class 1)
 - Iron deficiency: IV iron replacement (Class 2a)
 - Sleep-disordered breathing: screening and treatment (Class 2a)

Implementation Considerations

1. Optimization of GDMT
 - Sequential initiation and titration of the four pillars of therapy
 - Target doses based on clinical trials
 - Careful monitoring for adverse effects
2. Multidisciplinary Care
 - HF disease management programs
 - Cardiac rehabilitation
 - Palliative care integration
 - Patient education and self-care support
3. Health Equity
 - Address social determinants of health
 - Improve access to care
 - Culturally appropriate interventions

Summary of Major Changes

1. New classification system including HFmrEF as distinct category
2. Addition of SGLT2 inhibitors as first-line therapy for HFrEF
3. Expanded recommendations for HFpEF treatment
4. Emphasis on multidisciplinary care and transitions of care
5. Integration of palliative care throughout HF trajectory
6. Focus on prevention and treatment of HF stages A and B

2023 AHA/ACC/ASE/C HEST/SAEM/SCC T/SCMR Guideline for the Evaluation and Diagnosis of Chest Pain

Executive Summary

This guideline provides recommendations for the evaluation and diagnosis of patients with acute or stable chest pain. It represents a paradigm shift toward a more patient-centric approach, emphasizing shared decision-making and consideration of patient preferences.

Key Points

Chest Pain Risk Assessment

1. Initial Assessment
 - Immediate 12-lead ECG within 10 minutes of emergency department arrival for acute chest pain
 - Structured risk assessment using validated tools (HEART, TIMI, GRACE, EDACS)
 - Serial cardiac troponin measurements using high-sensitivity assays when available
2. Risk Stratification
 - Low-risk patients: Consider early discharge with outpatient follow-up
 - Intermediate-risk patients: Further testing based on clinical presentation
 - High-risk patients: Immediate treatment and invasive strategy

Diagnostic Testing Recommendations

1. Anatomical Testing
 - Coronary CT angiography (CCTA) is recommended as the first-line test for most patients with stable chest pain
 - CCTA provides high negative predictive value and can detect non-obstructive CAD
2. Functional Testing
 - Stress testing remains appropriate for selected patients
 - Options include exercise ECG, stress echocardiography, nuclear stress testing, and cardiac MRI
 - Consider patient-specific factors when selecting modality (exercise capacity, baseline ECG abnormalities, body habitus)
3. Biomarkers
 - High-sensitivity cardiac troponin (hs-cTn) assays preferred over conventional troponin
 - Serial measurements at 0 and 1-3 hours for rapid rule-out protocols
 - Consider accelerated diagnostic protocols that combine hs-cTn with risk scores

Special Populations

1. Women
 - Higher prevalence of non-obstructive CAD and microvascular dysfunction
 - Consider CCTA or stress testing with imaging (not exercise ECG alone)
 - Evaluate for coronary microvascular dysfunction in women with persistent symptoms and non-obstructive CAD
2. Elderly
 - Higher prevalence of atypical presentations
 - Consider comorbidities and frailty in test selection
 - Balance risks and benefits of testing and subsequent interventions
3. Patients with Known CAD
 - Functional testing generally preferred over anatomical testing
 - Consider invasive coronary angiography for high-risk features
4. Acute Chest Pain with Normal ECG and Biomarkers
 - CCTA recommended for intermediate-risk patients
 - Consider stress testing as an alternative
 - Very low-risk patients may be discharged with outpatient follow-up

Implementation Considerations

1. Shared Decision-Making
 - Discuss benefits and risks of different testing strategies
 - Consider patient preferences and values
 - Use decision aids when available
2. Cost-Effectiveness
 - CCTA may be more cost-effective as an initial test for most patients
 - Consider local expertise and availability of testing modalities
3. Quality Metrics
 - Door-to-ECG time <10 minutes for acute chest pain
 - Appropriate use of high-sensitivity troponin assays
 - Rate of non-obstructive disease found on invasive angiography

Summary of Major Recommendations

1. Use structured risk assessment tools for patients with acute chest pain
2. Obtain serial high-sensitivity troponin measurements for suspected ACS
3. Consider CCTA as first-line test for most patients with stable chest pain
4. Select functional testing based on patient characteristics and local expertise
5. Implement shared decision-making in diagnostic strategy selection
6. Consider sex-specific approaches to chest pain evaluation
7. Ensure timely follow-up for patients discharged from the emergency department

Clinical Interpretation of Cardiac Troponin Values: A

Comprehensive Review

Abstract

Cardiac troponins are the preferred biomarkers for the detection of myocardial injury. The high-sensitivity cardiac troponin assays have improved the early diagnosis of myocardial infarction but have led to increased detection of myocardial injury in many other conditions. This review provides a framework for the interpretation of cardiac troponin values in various clinical scenarios and outlines key principles for their effective use in clinical practice.

Introduction

Cardiac troponins (cTn) are regulatory proteins that control the calcium-mediated interaction between actin and myosin. The cardiac isoforms of troponin T (cTnT) and troponin I (cTnI) are expressed almost exclusively in the myocardium, making them highly specific markers of myocardial injury. The development of high-sensitivity cardiac troponin (hs-cTn) assays has revolutionized the evaluation of patients with suspected acute coronary syndromes, allowing for earlier detection of myocardial injury and more rapid diagnosis of myocardial infarction.

Analytical Considerations

High-Sensitivity Troponin Assays

High-sensitivity cardiac troponin assays are defined by two criteria:

1. A coefficient of variation (CV) of <10% at the 99th percentile upper reference limit (URL)
2. The ability to detect troponin values above the limit of detection in >50% of healthy individuals

These assays are typically denoted with "hs" prefix (e.g., hs-cTnT, hs-cTnI) and are reported in ng/L rather than ng/mL or µg/L to avoid decimal points.

Sex-Specific Reference Ranges

Women have lower 99th percentile URLs than men for both hs-cTnT and hs-cTnI. The use of sex-specific cutoffs improves diagnostic accuracy, particularly for women, and is recommended by current guidelines.

Assay	Overall 99th Percentile	Male 99th Percentile	Female 99th Percentile
hs-cTnT (Roche)	14 ng/L	16 ng/L	9 ng/L
hs-cTnI (Abbott)	26 ng/L	34 ng/L	16 ng/L
hs-cTnI (Siemens)	47 ng/L	57 ng/L	37 ng/L

Interpretation in Acute Coronary Syndromes

Diagnosis of Myocardial Infarction

The Fourth Universal Definition of Myocardial Infarction requires evidence of myocardial injury (elevated cardiac troponin with at least one value above the 99th percentile URL) with clinical evidence of acute myocardial ischemia. The latter may include:

- Symptoms of myocardial ischemia
- New ischemic ECG changes
- Development of pathological Q waves
- Imaging evidence of new loss of viable myocardium or regional wall motion abnormality
- Identification of coronary thrombus by angiography or autopsy

Rapid Rule-Out Protocols

Several validated protocols exist for rapid rule-out of MI:

1. 0/1-hour protocol: Initial hs-cTn and repeat at 1 hour
2. 0/2-hour protocol: Initial hs-cTn and repeat at 2 hours
3. 0/3-hour protocol: Initial hs-cTn and repeat at 3 hours

These protocols incorporate both absolute values and absolute changes in troponin levels. The negative predictive value of these protocols exceeds 99% for ruling out MI.

Delta Troponin Values

The change in troponin values over time (delta) helps distinguish acute from chronic myocardial injury:

- Acute myocardial injury: Significant rise and/or fall in troponin values
- Chronic myocardial injury: Stable elevated troponin values

Relative changes (percentage change) are less accurate than absolute changes (ng/L) for diagnosing MI, particularly at lower troponin concentrations.

Non-ACS Causes of Elevated Troponin

Acute Non-ACS Causes

- Myocarditis
- Takotsubo cardiomyopathy
- Acute heart failure
- Pulmonary embolism
- Sepsis
- Stroke/intracranial hemorrhage
- Cardiac contusion
- Cardiac procedures (PCI, cardioversion, ablation)
- Cardiotoxic drugs
- Rhabdomyolysis with cardiac involvement

Chronic Elevations

- Chronic heart failure
- Chronic kidney disease
- Stable coronary artery disease
- Structural heart disease (e.g., hypertrophic cardiomyopathy)
- Infiltrative diseases (e.g., amyloidosis, sarcoidosis)
- Chronic pulmonary hypertension
- Advanced age
- Endurance exercise (transient)

Clinical Applications Beyond ACS

Prognostic Value

Elevated troponin levels, even below the diagnostic threshold for MI, are associated with worse outcomes in various conditions:

- Acute and chronic heart failure
- Pulmonary embolism
- Sepsis
- Critical illness
- Non-cardiac surgery
- Community-acquired pneumonia

Screening in High-Risk Populations

The role of troponin in screening asymptomatic individuals remains controversial. Potential applications include:

- Patients undergoing high-risk non-cardiac surgery
- Patients receiving cardiotoxic chemotherapy
- Individuals with high cardiovascular risk

Practical Approach to Troponin Interpretation

1. Consider the clinical context
 - Is there evidence of acute myocardial ischemia?
 - Are there alternative explanations for troponin elevation?
2. Evaluate the troponin pattern
 - Rising/falling pattern suggests acute injury
 - Stable elevation suggests chronic injury
3. Assess the magnitude of elevation
 - Marked elevations (>5-10x URL) more likely in MI or myocarditis
 - Modest elevations (1-3x URL) common in non-ACS conditions
4. Integrate with other clinical information
 - ECG findings
 - Imaging results
 - Clinical risk factors
 - Other laboratory tests

Conclusion

High-sensitivity cardiac troponin assays have improved the early diagnosis of myocardial infarction but have increased the detection of myocardial injury in many other conditions. Proper interpretation requires consideration of the clinical context, pattern of troponin values, magnitude of elevation, and integration with other clinical information. Understanding the causes and significance of troponin elevations is essential for optimal patient care.

Chemistry: (continued)

- Potassium: 4.2 mEq/L (normal: 3.5-5.0)
- Chloride: 102 mEq/L (normal: 96-106)
- Bicarbonate: 24 mEq/L (normal: 22-29)
- BUN: 22 mg/dL (normal: 7-20)
- Creatinine: 1.1 mg/dL (normal: 0.7-1.3)
- Glucose: 160 mg/dL (normal: 70-99)

Cardiac Enzymes:

- Troponin I: 0.08 ng/mL (normal: <0.04) - slightly elevated
- CK-MB: 6.2 ng/mL (normal: <3.0-5.0)
- BNP: 180 pg/mL (normal: <100) - elevated

Lipid Panel:

- Total Cholesterol: 210 mg/dL (normal: <200)
- LDL: 130 mg/dL (normal: <100)
- HDL: 38 mg/dL (normal: >40)
- Triglycerides: 180 mg/dL (normal: <150)

Additional Labs:

- HbA1c: 7.2% (normal: <5.7%, target for diabetes: <7.0%)
- ALT: 32 U/L (normal: 7-56)
- AST: 28 U/L (normal: 8-48)

Diagnostic Studies

ECG: Sinus rhythm at 88 bpm. T-wave inversions in leads V3-V5. Occasional premature ventricular contractions. No ST-segment elevation or depression. No pathological Q waves.

Chest X-ray: Mild cardiomegaly. No pulmonary edema, infiltrates, or effusions. No pneumothorax. Normal pulmonary vasculature.

Assessment and Plan

Assessment: 65-year-old male with multiple cardiovascular risk factors presenting with anginal chest pain and mildly elevated troponin, concerning for non-ST elevation acute coronary syndrome (NSTEMI).

Plan:

1. Admit to telemetry unit for continuous cardiac monitoring
2. Administer aspirin 325 mg (patient already on daily aspirin)
3. Add clopidogrel 300 mg loading dose, then 75 mg daily
4. Continue atorvastatin, increase to 80 mg daily
5. Add sublingual nitroglycerin PRN for chest pain
6. Continue home medications (lisinopril, metformin)
7. Serial troponin measurements every 3-6 hours
8. Cardiology consultation for possible cardiac catheterization
9. Echocardiogram to assess left ventricular function
10. Diabetes management with endocrinology consultation
11. Smoking cessation counseling
12. Cardiac rehabilitation referral after acute management

Differential Diagnosis:

1. Non-ST elevation myocardial infarction (NSTEMI)
2. Unstable angina
3. Stable coronary artery disease with recent progression
4. Microvascular angina
5. Stress-induced cardiomyopathy (Takotsubo)
6. Myocarditis
7. Pericarditis
8. Aortic dissection
9. Pulmonary embolism

Follow-up

The patient underwent cardiac catheterization, which revealed 80% stenosis in the mid-left anterior descending artery and 70% stenosis in the first obtuse marginal branch of the left circumflex artery. Percutaneous coronary intervention with drug-eluting stent placement was performed for the LAD lesion. Left ventricular ejection fraction was 50% on echocardiogram with mild anterior wall hypokinesis.

The patient was discharged on dual antiplatelet therapy (aspirin and clopidogrel), high-intensity statin, beta-blocker, ACE inhibitor, and his diabetes medications. He was referred to cardiac rehabilitation and scheduled for follow-up with cardiology in 2 weeks.

Case Study: 72-Year-Old Female with Dyspnea and Edema

Patient Information

Demographics:

- 72-year-old female
- Retired teacher
- Widowed, lives alone

Chief Complaint:

- Progressive shortness of breath and leg swelling for 2 weeks

History of Present Illness

Patient presents with a 2-week history of worsening dyspnea on exertion, now occurring with minimal activity such as walking across a room. She also reports orthopnea requiring 3 pillows to sleep and paroxysmal nocturnal dyspnea waking her from sleep 2-3 times per night. She has noticed increasing bilateral lower extremity edema extending to her knees, abdominal bloating, and a 5-pound weight gain over the past week. She denies chest pain but reports occasional palpitations. She has been taking her prescribed furosemide 40mg daily but has not noticed significant improvement.

Past Medical History

- Hypertension for 20 years
- Myocardial infarction 5 years ago with stent placement in RCA
- Type 2 diabetes mellitus for 15 years
- Chronic kidney disease stage 3 (baseline Cr 1.4 mg/dL)
- Hyperlipidemia
- Osteoarthritis of knees

Medications

- Furosemide 40mg daily
- Lisinopril 10mg daily
- Metoprolol succinate 50mg daily
- Aspirin 81mg daily
- Atorvastatin 40mg daily
- Metformin 500mg twice daily
- Insulin glargine 20 units at bedtime
- Acetaminophen 500mg as needed for pain

Allergies

- Sulfa drugs (rash)

Family History

- Mother died of stroke at age 78
- Father had coronary artery disease, died at age 75
- Sister with type 2 diabetes

Social History

- Never smoker
- Rare alcohol use
- Lives alone in a single-story home
- Has a daughter who lives nearby and helps with transportation
- Previously active but has become increasingly sedentary due to symptoms
- Diet high in sodium (frequently eats processed and restaurant foods)

Review of Systems

- Constitutional: Fatigue, 5-pound weight gain, no fever
- Cardiovascular: Dyspnea on exertion, orthopnea, PND, peripheral edema, occasional palpitations
- Respiratory: Shortness of breath, no cough or hemoptysis
- Gastrointestinal: Abdominal bloating, decreased appetite, no nausea or vomiting
- Genitourinary: Nocturia 3-4 times per night
- Musculoskeletal: Chronic knee pain, no acute changes
- Neurological: No dizziness, syncope, or focal deficits
- Psychiatric: Mild anxiety about worsening symptoms

Physical Examination

Vital Signs:

- Blood Pressure: 158/92 mmHg
- Heart Rate: 92 bpm, irregular
- Respiratory Rate: 24 breaths/min
- Temperature: 36.8°C
- Oxygen Saturation: 91% on room air

General: Elderly female in mild respiratory distress, sitting upright

HEENT: Normocephalic, atraumatic, no jugular venous distention to 8 cm above sternal angle at 45 degrees

Cardiovascular: Irregularly irregular rhythm, S3 gallop present, no murmurs or rubs

Respiratory: Bilateral crackles in the lower third of lung fields, no wheezing

Abdominal: Distended, mild right upper quadrant tenderness, hepatomegaly with liver edge palpable 3 cm below costal margin, positive hepatojugular reflux

Extremities: 3+ pitting edema bilaterally to knees, no cyanosis or clubbing

Skin: Warm, no rashes or lesions

Neurological: Alert and oriented x3, no focal deficits

Laboratory Results

Complete Blood Count:

- WBC: $8.2 \times 10^9/L$ (normal: 4.5-11.0)
- Hemoglobin: 11.8 g/dL (normal: 12.0-15.5)
- Hematocrit: 35% (normal: 36-48%)
- Platelets: $210 \times 10^9/L$ (normal: 150-450)

Chemistry:

- Sodium: 133 mEq/L (normal: 135-145) - low
- Potassium: 4.8 mEq/L (normal: 3.5-5.0)
- Chloride: 98 mEq/L (normal: 96-106)
- Bicarbonate: 22 mEq/L (normal: 22-29)
- BUN: 38 mg/dL (normal: 7-20) - elevated
- Creatinine: 1.8 mg/dL (baseline: 1.4) - elevated
- Glucose: 185 mg/dL (normal: 70-99)

Cardiac Biomarkers:

- BNP: 1,250 pg/mL (normal: <100) - significantly elevated
- Troponin I: 0.03 ng/mL (normal: <0.04) - normal

Additional Labs:

- HbA1c: 7.8% (target: <7.0%)
- TSH: 3.2 mIU/L (normal: 0.4-4.0)
- Albumin: 3.2 g/dL (normal: 3.5-5.0) - low
- Total cholesterol: 178 mg/dL
- LDL: 95 mg/dL
- HDL: 42 mg/dL
- Triglycerides: 205 mg/dL

Diagnostic Studies

ECG: Atrial fibrillation with ventricular rate of 90-100 bpm. No acute ST-T wave changes. Left ventricular hypertrophy by voltage criteria. Old inferior Q waves.

Chest X-ray: Cardiomegaly with cardiothoracic ratio >0.5. Pulmonary vascular congestion. Small bilateral pleural effusions. No infiltrates or masses.

Echocardiogram:

- Left ventricular ejection fraction: 35%
- Global hypokinesis with regional wall motion abnormality in inferior wall
- Left ventricular hypertrophy

- Left atrial enlargement (LA volume index 42 mL/m²)
- Moderate mitral regurgitation
- Right ventricular systolic pressure estimated at 45 mmHg
- Grade II diastolic dysfunction

Assessment and Plan

Assessment: 72-year-old female with acute decompensated heart failure with reduced ejection fraction (HFrEF), likely precipitated by medication non-adherence, dietary indiscretion, and new-onset atrial fibrillation. Complicated by acute kidney injury and hyponatremia.

Plan:

1. Admit to telemetry unit for management of acute heart failure
2. Intravenous furosemide 80mg twice daily with careful monitoring of renal function
3. Fluid restriction to 1.5L/day and sodium restriction
4. Oxygen supplementation to maintain saturation >92%
5. Rate control for atrial fibrillation with metoprolol
6. Anticoagulation with heparin bridge to warfarin for stroke prevention
7. Continue ACE inhibitor at current dose, reassess after renal function stabilizes
8. Daily weights and strict intake/output monitoring
9. Cardiology consultation
10. Diabetes management with endocrinology consultation
11. Nutrition consultation for heart failure and diabetes diet education
12. Physical therapy and occupational therapy evaluations
13. Social work consultation for discharge planning

Differential Diagnosis for Acute Decompensation:

1. Medication non-adherence
2. Dietary indiscretion (high sodium intake)
3. New-onset atrial fibrillation
4. Acute coronary syndrome
5. Infection/sepsis
6. Anemia
7. Thyroid dysfunction
8. Progression of underlying cardiac disease
9. Renal dysfunction

Hospital Course and Follow-up

The patient responded well to IV diuresis with improvement in symptoms and oxygen saturation. She lost 4 kg over 5 days. Renal function improved with hydration and adjustment of medications. Rate control was achieved for atrial fibrillation, and she was started on warfarin with heparin bridge.

Prior to discharge, medications were optimized according to guideline-directed medical therapy for HFrEF. She was discharged on:

- Furosemide 80mg daily
- Lisinopril 10mg daily (to be uptitrated as outpatient)
- Metoprolol succinate 100mg daily
- Spironolactone 25mg daily
- Warfarin (dose adjusted to target INR 2-3)
- Atorvastatin 40mg daily

- Insulin regimen adjusted by endocrinology

She was scheduled for follow-up with cardiology in 1 week, primary care in 2 weeks, and enrolled in a heart failure disease management program.

Case Study: 58-Year-Old Male with Poorly Controlled Diabetes

Patient Information

Demographics:

- 58-year-old male
- Truck driver
- Married with two adult children

Chief Complaint:

- Routine follow-up for diabetes management
- Increasing fatigue and polyuria

History of Present Illness

Patient presents for routine follow-up of his type 2 diabetes mellitus. He reports increasing fatigue over the past 3 months and notes that he is urinating more frequently, including 2-3 times per night. He admits to poor medication adherence due to his irregular work schedule as a long-haul truck driver. He checks his blood glucose infrequently, but reports recent fasting values ranging from 180-250 mg/dL. He denies any chest pain, shortness of breath, vision changes, or numbness/tingling in his extremities. He has not had any recent illnesses or hospitalizations.

Past Medical History

- Type 2 diabetes mellitus diagnosed 8 years ago
- Hypertension for 10 years
- Hyperlipidemia
- Obesity (BMI 34)
- Obstructive sleep apnea (non-compliant with CPAP)
- Fatty liver disease

Medications

- Metformin 1000mg twice daily (admits taking only once daily most days)
- Glipizide 10mg daily
- Lisinopril 20mg daily
- Atorvastatin 40mg daily
- Aspirin 81mg daily
- CPAP at night (uses approximately 2 nights per week)

Allergies

- No known drug allergies

Family History

- Father with type 2 diabetes and died of myocardial infarction at age 62
- Mother with hypertension, alive at 80
- Brother with type 2 diabetes diagnosed at age 50

Social History

- Current smoker, 1/2 pack per day for 30 years (15 pack-years)

- Alcohol: 2-3 beers on weekends
- Occupation: Long-haul truck driver for 25 years
- Diet: Primarily fast food and convenience store items while on the road
- Exercise: Minimal physical activity
- Married, lives with wife
- Financial stressors due to recent truck repairs

Review of Systems

- Constitutional: Fatigue, no fever, no weight changes
- HEENT: No vision changes, no headaches
- Cardiovascular: No chest pain, no palpitations, no edema
- Respiratory: No shortness of breath, no cough
- Gastrointestinal: Occasional heartburn, no abdominal pain
- Genitourinary: Polyuria, nocturia 2-3 times per night, no dysuria
- Musculoskeletal: Occasional knee pain, no joint swelling
- Neurological: No numbness or tingling in extremities, no dizziness
- Psychiatric: Occasional stress related to work, no depression
- Endocrine: Polyuria, polydipsia, no polyphagia
- Skin: No rashes, no wounds or ulcers

Physical Examination

Vital Signs:

- Blood Pressure: 152/88 mmHg
- Heart Rate: 82 bpm, regular
- Respiratory Rate: 16 breaths/min
- Temperature: 36.7°C
- Oxygen Saturation: 96% on room air
- Weight: 102 kg
- Height: 173 cm
- BMI: 34.1 kg/m²

General: Overweight male in no acute distress

HEENT: Normocephalic, atraumatic, pupils equal and reactive to light, no retinopathy on fundoscopic exam

Neck: No JVD, no thyromegaly, no lymphadenopathy

Cardiovascular: Regular rate and rhythm, normal S1 and S2, no murmurs, rubs, or gallops

Respiratory: Clear to auscultation bilaterally, no wheezes, rales, or rhonchi

Abdominal: Obese, soft, non-tender, no hepatosplenomegaly

Extremities: No edema, pulses 2+ and equal bilaterally, no ulcerations

Skin: Warm, dry, no rashes or lesions

Neurological: Alert and oriented x3, cranial nerves intact, sensation intact to light touch, vibration, and proprioception, normal deep tendon reflexes

Foot Exam: No calluses, ulcers, or deformities. Intact sensation to 10g monofilament at all tested sites.

Laboratory Results

Complete Blood Count:

- WBC: $7.8 \times 10^9/L$ (normal: 4.5-11.0)
- Hemoglobin: 14.5 g/dL (normal: 13.5-17.5)
- Hematocrit: 43% (normal: 41-50%)
- Platelets: $245 \times 10^9/L$ (normal: 150-450)

Chemistry:

- Sodium: 138 mEq/L (normal: 135-145)
- Potassium: 4.5 mEq/L (normal: 3.5-5.0)
- Chloride: 102 mEq/L (normal: 96-106)
- Bicarbonate: 24 mEq/L (normal: 22-29)
- BUN: 18 mg/dL (normal: 7-20)
- Creatinine: 1.2 mg/dL (normal: 0.7-1.3)
- eGFR: 68 mL/min/1.73m² (normal: >90)
- Glucose (fasting): 212 mg/dL (normal: 70-99)

Diabetes-Related Labs:

- HbA1c: 9.8% (target: <7.0%)
- Fructosamine: 380 $\mu\text{mol/L}$ (normal: 200-285)
- Urine microalbumin/creatinine ratio: 45 mg/g (normal: <30) - mildly elevated

Lipid Panel:

- Total Cholesterol: 198 mg/dL (normal: <200)
- LDL: 118 mg/dL (target for diabetes: <100)
- HDL: 38 mg/dL (normal: >40)
- Triglycerides: 210 mg/dL (normal: <150)

Liver Function Tests:

- ALT: 68 U/L (normal: 7-56) - mildly elevated
- AST: 52 U/L (normal: 8-48) - mildly elevated
- Alkaline Phosphatase: 85 U/L (normal: 40-129)
- Total Bilirubin: 0.8 mg/dL (normal: 0.1-1.2)

Diagnostic Studies

ECG: Normal sinus rhythm at 82 bpm. Normal axis. No ST-T wave changes. No LVH.

Urinalysis:

- Glucose: 2+ (abnormal)
- Protein: 1+ (abnormal)
- Ketones: Negative
- Leukocyte esterase: Negative
- Nitrites: Negative
- RBCs: 0-2/hpf
- WBCs: 0-5/hpf

Assessment and Plan

Assessment: 58-year-old male with poorly controlled type 2 diabetes mellitus (HbA1c 9.8%), hypertension, hyperlipidemia, obesity, and early diabetic nephropathy. Contributing factors include medication non-adherence, poor diet, sedentary lifestyle, and occupational challenges.

Problem List:

1. Uncontrolled Type 2 Diabetes Mellitus
2. Hypertension
3. Hyperlipidemia
4. Obesity
5. Obstructive Sleep Apnea (non-compliant with therapy)
6. Early Diabetic Nephropathy
7. Fatty Liver Disease
8. Tobacco Use
9. Poor Medication Adherence
10. Unhealthy Diet and Sedentary Lifestyle

Plan:

1. Diabetes Management:
 - Add once-daily basal insulin (insulin glargine 10 units at bedtime)
 - Continue metformin 1000mg twice daily
 - Continue glipizide 10mg daily
 - Provide glucometer and test strips; instruct to check fasting and bedtime glucose
 - Diabetes education referral
 - HbA1c check in 3 months
2. Hypertension Management:
 - Increase lisinopril to 40mg daily
 - Home blood pressure monitoring
 - Target BP <130/80 mmHg
3. Hyperlipidemia Management:
 - Continue atorvastatin 40mg daily
 - Emphasize dietary modifications
 - Repeat lipid panel in 3 months
4. Lifestyle Modifications:
 - Detailed dietary counseling with focus on low-carbohydrate options available at truck stops
 - Strategies for physical activity compatible with truck driving (walking during breaks, resistance bands)
 - Smoking cessation counseling; offer nicotine replacement therapy
 - Weight loss goal of 5-10% over 6 months

5. Complication Screening:
 - Comprehensive eye exam with ophthalmologist
 - Repeat urine microalbumin in 3 months
 - Foot exam at each visit
6. Medication Adherence:
 - Simplify regimen where possible
 - Discuss medication organization strategies for truck drivers
 - Consider mobile app reminders
 - Involve spouse in medication management
7. Sleep Apnea Management:
 - Reinforce importance of CPAP compliance
 - Discuss barriers to use and potential solutions
8. Follow-up:
 - Return visit in 1 month to assess insulin therapy
 - Phone check-in with nurse in 2 weeks
 - Consider referral to endocrinologist if glycemic targets not met in 3 months

Patient Education:

- Provided education on signs/symptoms of hypoglycemia and management
- Discussed importance of regular medication adherence
- Reviewed proper insulin administration technique
- Emphasized importance of regular glucose monitoring
- Discussed dietary strategies for long-haul truck drivers
- Provided resources for smoking cessation

Preventive Care:

- Influenza vaccination administered today
- Pneumococcal vaccination (PPSV23) administered today
- Hepatitis B vaccination series to be initiated at next visit

Case Study: 55-Year-Old Female with

Resistant Hypertension

Patient Information

Demographics:

- 55-year-old female
- Administrative assistant
- Married with three children

Chief Complaint:

- Persistently elevated blood pressure despite multiple medications
- Occasional headaches

History of Present Illness

Patient presents for follow-up of hypertension, which has been difficult to control despite being on three antihypertensive medications. She reports home blood pressure readings averaging 155-165/90-100 mmHg over the past month. She has occasional headaches, particularly in the morning, but denies chest pain, shortness of breath, palpitations, or dizziness. She states she is adherent to her medication regimen and follows a low-sodium diet "most of the time." She exercises by walking 20 minutes three times weekly. She reports high stress levels at work and difficulty sleeping.

Past Medical History

- Hypertension diagnosed 10 years ago
- Dyslipidemia
- Obesity (BMI 32)
- Anxiety disorder
- Migraines
- History of gestational diabetes with last pregnancy (15 years ago)

Medications

- Amlodipine 10mg daily
- Lisinopril 40mg daily
- Hydrochlorothiazide 25mg daily
- Atorvastatin 20mg daily
- Sertraline 50mg daily for anxiety
- Sumatriptan as needed for migraines
- Multivitamin daily
- Ibuprofen as needed for headaches

Allergies

- Penicillin (hives)

Family History

- Mother with hypertension and stroke at age 68
- Father with hypertension and myocardial infarction at age 60
- Sister with type 2 diabetes
- Maternal grandmother with hypertension

Social History

- Never smoker
- Alcohol: 1-2 glasses of wine on weekends
- Occupation: Administrative assistant at a law firm (high-stress environment)
- Diet: Attempts to follow low-sodium diet but eats out for lunch most workdays
- Exercise: Walks 20 minutes three times weekly
- Caffeine: 3-4 cups of coffee daily
- Married, lives with husband
- Reports significant work-related stress

Review of Systems

- Constitutional: No fever, fatigue at end of workday
- HEENT: Occasional headaches, no vision changes
- Cardiovascular: No chest pain, no palpitations, no edema
- Respiratory: No shortness of breath, no cough
- Gastrointestinal: Occasional constipation, no abdominal pain
- Genitourinary: No urinary frequency or urgency
- Musculoskeletal: Occasional lower back pain
- Neurological: No dizziness, no focal weakness or numbness
- Psychiatric: Anxiety, work-related stress, occasional insomnia

- Endocrine: No polyuria, no polydipsia

Physical Examination

Vital Signs:

- Blood Pressure: Right arm, seated: 162/94 mmHg; Left arm, seated: 158/92 mmHg
- Heart Rate: 76 bpm, regular
- Respiratory Rate: 14 breaths/min
- Temperature: 36.6°C
- Oxygen Saturation: 98% on room air
- Weight: 86 kg
- Height: 164 cm
- BMI: 32.0 kg/m²

General: Well-appearing female in no acute distress

HEENT: Normocephalic, atraumatic, pupils equal and reactive to light, fundoscopic exam shows arteriolar narrowing but no AV nicking or hemorrhages

Neck: No JVD, no carotid bruits, no thyromegaly

Cardiovascular: Regular rate and rhythm, normal S1 and S2, no murmurs, rubs, or gallops, no heaves or thrills

Respiratory: Clear to auscultation bilaterally, no wheezes, rales, or rhonchi

Abdominal: Obese, soft, non-tender, no hepatosplenomegaly, no abdominal bruits

Extremities: No edema, pulses 2+ and equal bilaterally

Skin: Warm, dry, no rashes or lesions

Neurological: Alert and oriented x3, cranial nerves intact, motor and sensory exam normal, no focal deficits

Laboratory Results

Complete Blood Count:

- WBC: $7.2 \times 10^9/L$ (normal: 4.5-11.0)
- Hemoglobin: 13.8 g/dL (normal: 12.0-15.5)
- Hematocrit: 41% (normal: 36-48%)
- Platelets: $265 \times 10^9/L$ (normal: 150-450)

Chemistry:

- Sodium: 140 mEq/L (normal: 135-145)
- Potassium: 3.6 mEq/L (normal: 3.5-5.0)
- Chloride: 102 mEq/L (normal: 96-106)
- Bicarbonate: 26 mEq/L (normal: 22-29)
- BUN: 16 mg/dL (normal: 7-20)
- Creatinine: 0.9 mg/dL (normal: 0.6-1.1)
- eGFR: >90 mL/min/1.73m² (normal: >90)
- Glucose (fasting): 108 mg/dL (normal: 70-99) - mildly elevated
- Calcium: 9.4 mg/dL (normal: 8.5-10.5)

Lipid Panel:

- Total Cholesterol: 185 mg/dL (normal: <200)
- LDL: 105 mg/dL (normal: <100)
- HDL: 52 mg/dL (normal: >50)
- Triglycerides: 140 mg/dL (normal: <150)

Additional Labs:

- HbA1c: 5.9% (normal: <5.7%, prediabetes: 5.7-6.4%)
- TSH: 2.8 mIU/L (normal: 0.4-4.0)
- Aldosterone: 12 ng/dL (normal: 3-16)
- Plasma renin activity: 0.5 ng/mL/hr (normal: 0.6-3.0) - low
- Aldosterone-to-renin ratio: 24 (normal: <20) - elevated
- 24-hour urine sodium: 165 mEq/24h (indicating moderate sodium intake)
- 24-hour urine metanephrines: Within normal limits
- Serum cortisol (8 AM): 14 µg/dL (normal: 5-25)

Urinalysis:

- Protein: Negative
- Glucose: Negative
- Blood: Negative
- WBCs: 0-2/hpf
- RBCs: 0-2/hpf

Diagnostic Studies

ECG: Normal sinus rhythm at 74 bpm. Left ventricular hypertrophy by voltage criteria. No ST-T wave changes.

Echocardiogram:

- Left ventricular ejection fraction: 60%
- Concentric left ventricular hypertrophy (septal thickness 1.3 cm)
- No regional wall motion abnormalities
- Mild diastolic dysfunction (grade I)
- Normal valvular function

Renal Ultrasound: Normal-sized kidneys bilaterally. No evidence of renal artery stenosis. No masses or hydronephrosis.

Ambulatory Blood Pressure Monitoring (24-hour):

- Average daytime BP: 158/92 mmHg
- Average nighttime BP: 148/88 mmHg
- Non-dipping pattern (nocturnal BP reduction <10%)
- Overall average: 155/91 mmHg

Assessment and Plan

Assessment: (continued) 55-year-old female with resistant hypertension (BP not controlled on three antihypertensive medications including a diuretic), with evidence of target organ damage (LVH). Laboratory findings suggest possible primary aldosteronism. Additional contributing factors include obesity, high stress levels, excessive caffeine intake, and possible suboptimal medication adherence. Patient also has prediabetes and dyslipidemia.

Problem List:

1. Resistant Hypertension
2. Suspected Primary Aldosteronism
3. Left Ventricular Hypertrophy
4. Obesity
5. Prediabetes
6. Dyslipidemia
7. Anxiety Disorder
8. Work-related Stress
9. Excessive Caffeine Intake

Plan:

1. Hypertension Management:
 - Add spironolactone 25mg daily (given suspected primary aldosteronism)
 - Continue amlodipine 10mg daily
 - Continue lisinopril 40mg daily
 - Continue hydrochlorothiazide 25mg daily
 - Home blood pressure monitoring twice daily
 - Follow-up in 2 weeks to assess response to spironolactone
2. Primary Aldosteronism Workup:
 - Schedule confirmatory testing with saline suppression test
 - If confirmed, arrange for adrenal CT scan to evaluate for adrenal adenoma
 - Consider referral to endocrinology
3. Lifestyle Modifications:
 - Strict sodium restriction (<2g/day)
 - DASH diet education with nutritionist referral
 - Increase physical activity to 30 minutes of moderate exercise 5 days/week
 - Weight loss goal of 5-10% over 6 months
 - Reduce caffeine intake to 1 cup of coffee daily
 - Stress management techniques; consider referral for cognitive behavioral therapy
4. Prediabetes Management:
 - Lifestyle modifications as above
 - Diabetes prevention education
 - Repeat HbA1c in 6 months
5. Dyslipidemia Management:
 - Continue atorvastatin 20mg daily
 - Lifestyle modifications as above
 - Repeat lipid panel in 6 months
6. Anxiety Management:
 - Continue sertraline 50mg daily
 - Consider referral for cognitive behavioral therapy
 - Mindfulness and relaxation techniques
7. Follow-up:
 - Blood pressure check with nurse in 2 weeks

- Laboratory monitoring of potassium and renal function in 2 weeks (due to spironolactone addition)
- Full follow-up appointment in 1 month
- Consider referral to hypertension specialist if BP remains uncontrolled

Patient Education:

- Explained suspected diagnosis of primary aldosteronism and treatment plan
- Reviewed importance of medication adherence
- Provided detailed dietary recommendations for DASH diet and sodium restriction
- Discussed stress management techniques
- Reviewed proper technique for home blood pressure monitoring
- Explained warning signs that should prompt immediate medical attention

Preventive Care:

- Due for mammogram; order placed
- Colonoscopy due at age 50; referral placed
- Influenza vaccination recommended; patient to schedule during flu season